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REPORT ON SORPTIVITY OF CONCRETE

INFORMATION SUPPLIED BY CLIENT

Client : Bestford International Ltd.

Project : Test on Waterproofing Material Client's Ref. : --
Date casting : 07-Jul-2006

Place of Sampling : Concrete Laboratory of MateriaLab

LABORATORY INFORMATION

Date received : 24-Jun-2006

Date of test | 04-Aug-2006 Age at Test: 28 days
Sample description : Zhonghe 2000 Efficiency 2000 Waterproofing Materials

Test method used : PSSEC 16 Appendix 16.4

TEST RESULTS

Client sample ID Laboratory Sample dimension Sorptivity (determined gradient from
sample 1D the graph of i vs t*%)

- RMB0080/9A | @74.7mmx100mm height 0.05 mm/min®®

i versus t*°
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Water profiles obtained on the core surface
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Determined point on rotation of curve surface

Remark : 1. Lab batch ID : RM60080/B

Checked By : \J-O\/'-—- Date : ]‘ I !k‘gl? Certified By : @ Date : \ 2 1wk

(Felixehian / T.K. Cheung)

The copyright of this document is owned by Fugro Technical Services Limited. It may not be reproduced except with prior written approval from the Company.
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Date casting : 07-Jul-2006

Place of Sampling : Concrete Laboratory of MaterialLab

LABORATORY INFORMATION

Date received : 24-Jun-2006

Date of test : 04-Aug-2006 Age at Test: 28 days
Sample description : Zhonghe 2000 Efficiency 2000 Waterproofing Materials

Test method used : PSSEC 16 Appendix 16.4

TEST RESULTS

Client sample ID Laboratory Sample dimension Sorptivity (determined gradient from
sample ID the graph of i vs {*5)
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